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Teileliste Kettensage PCS38Z

Nr. Teilenummer Beschreibung Menge
1 910002 Verriegelungsknopf 1
2 910324 Unterlegscheibe 1
Obere Abdeckung
3 Zusammenbau 1
4 910010 Obere Abdeckung 1
5 910214 Linke Klemme 1
6 B237001 Mutter M5 2
7 910203 Dampfende Abdeckung 1
8 910216 Auspuff Zusammenbau 1
9 910302 Auspuffdichtung 1
10 | 910801 Bolzen 2
11 | 910202 Zylinder 1
12 B304032 Bolzen M5x18 4
13 | 902700 Ziundkerze 1
14 | 910901 Lufteinlass Zusammenbau 1
15 | B500005 Federmutter 2
16 | B345005 Schraube M5x15 3
17 B422011F Schraube ST4.2X12 2
18 | 910008 Vergaser Stecker 1
19 | 910035 Steckdose 1
20 | 913218 Rickholerring 1
21 | 910304 Vergaserdichtung 1
22 | 910902 Vergaser Zusammenbau 1
23 | 910036 Luftfilter Séauberer 1
24 | 910036 Luftfilter Sauberer 1
25 | 910001 Luftfilter 1
26 | 910802 Schraube M5x50 2
27 | 910300 Zylinder Dichtung 1
28 | 910210 Kolbenring 1
29 | 910209 Kolben 1
30 | 910228 Kolbensteckstift 1
31 | 910509 Schildring 2
32 | B228003 Mutter M8 2
33 | B173002 Doppelbolzen 2
34 | B345017 Schraube M4x8 1
35 | 910208 Stahlabdeckung 1
36 | 900206 Einstellmutter 1
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37 | B282006 C_Klemme 1
38 | 910815 Ketteneinstellbolzen 1
39 | 910201 Fanger 1
40 | 910006 Olsprihdise 1
41 | 910308 Olauslassschlauch 1
42 | 910204 Krallenanschlag 1
43 | B345005 Schraube M5x15 1
44 | B345014 Schraube M5x10 1
45 | 910701 Verlangerungsdraht 1
46 | 910702 Erdungskabel 1
47 | 910700 Zindspule 1
48 | B345002 Schraube M4x14 2
49 B229001 Mutter M8 1
50 | 910100 Fliehkraftrad Zusammenbau 1
51 C-Klemme 2
52 Halterung 2
53 Torsionsfeder 2
54 Halterungssteckstift 2
55 Fliehkraftrad 1
56 | 910305 Oldichtung 1
57 | 910205 Linkes Kurbelgehéuse 1
58 | B700419 Kugellager 6201p5/c3 1
59 | 910301 Dichtung 1
60 | 910805 Halbkreisschlissel 3x3.7x10 1
61 | 910211 Kurbelgehause Zusammenbau | 1
62 | 900600 Nadellager 1
63 | 900216 Unterlegscheibe 2
64 | B700419 Kugellager 6201p5/c3 1
65 | 910806 Steckstift 3
66 | 910206 Rechtes Kurbelgehause 1
67 | 910207 Vacuumschlauch Steckdose 1
68 | 910306 Vacuumschlauch 1
69 | B276022 Schildring 2
70 | 910307 Oldichtung 12x32x5.5 1
71 B350007H Bolzen M5x30 4
72 | 910200 Unterlegscheibe 10x18x1 1
73 Olpumpe 1
74 | 910018 Pumpengehause 1
75 | 910017 Schnecke 1
76 | 910218 Schaftkolben 1
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77 | 910219 Schneckengetriebe 1
78 | 910016 Nocke 1
79 | 910217 Verriegelung 1
80 | 910809 Steckstift 3x10 1
81 | 910015 Abdeckung 1
82 | B345002 Schraube M4x14 4
83 | 910000 Staubabdeckung 1
84 Kupplung Zusammenbau 1
85 | B700448 Kugellager k10x13x13 1
86 | 910221 Trommel 1
87 | 910810 Unterlegscheibe 1
88 | 910401 Schuhblock 3
89 | 910502 Feder 1
90 | 910400 Rickholer 1
91 | B422009F Schraube ST5.5x20 2
92 | B422009F Schraube ST5.5xX20 1
93 | 910222 Torsionsfeder Abdeckung 1
94 | B422014F Schraube ST5.5x17 1
95 | 910229 Unterlegscheibe 1
96 | 910501 Rechte Dampfungsfeder 1
97 | 910024 Vorderer Handgriff 1
98 | B422009F Schraube ST5.5x20 2
99 | 910311 Dampfungsgummi 1
100 | 910005 Gashebel 1
101 | 910004 Gashebeltiille 1
102 | 910309 Gummihtlse 1
103 | 910319 Puffer 1
104 | 910803 Bolzen M5x12 2
105 | 910213 Rechte Klemme 1
106 | 910228 Hitzeschild 1
107 | 910009 Basis 1
108 | 910803 Bolzen M5x12 2
109 | B422014F Schraube ST5.5x17 2
110 | 910500 Linke Pufferfeder 1
111 | B502004 Unterlegscheibe 5-300HV-A-O | 1
112 | 910323 Puffer 1
113 | 910003 Motorabdeckung 1
Motorabdeckung
114 Zusammenbau 1
115 | B422009F Schraube M5.5 x20 2
116 | 910215 Unterlegscheibe 5xx15x1.0 1
117 | 910013 Trommel 1
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118 | 910903 Seil 3.2x900 1
119 | 900009 Anzugstarterabdeckung 1
120 | 900204 Anzugstarter Ring 1
121 | 910011 Starterabdeckung 1
122 | 910510 Feder 1
123 | 910036 Sitzfeder 2
124 | 910014 Anreizstartergriff 1
125 | 910012 Positionierer 1
126 | B422014F Schraube ST5.5x17 2
127 | 910021 Tankabdeckung 1
128 | B422002F Schraube ST4.2x14 3
129 | 910020 Hinterer Handgriff - Links 1
130 | B422016F Schraube ST4.2xx25 1
131 | B422015F Schraube ST4.2x20 1
132 | 901706 Ausloschschalter 1
133 | B422002F Schraube ST4.2x14 3
134 Benzintank Zusammenbau 1
135 | 910029 Benzintankabdeckung 1
136 | 910318 Dichtung 1
137 | 900025 Kettenfanger 2
138 | B7016019 O-Ring Dichtung 1
139 | 900908 Dampferpolster 3
140 | 910028 Benzintank 1
141 | 900310 Gummibelufter 1
142 | 900312 Benzinfilter Zusammenbau 1
143 | 900309 Vergaserrohr 1
144 | 900308 Gummitiille 1
145 | 910316 Benzinfluter 1
146 Oltank Zusammenbau 1
147 | 910027 Oltankabdeckung 1
148 | 910315 Dichtung 1
149 | 910312 Oleinlassschlauch 1
150 | 910026 Verbindungsstiick 1
151 | 910313 Oltank Auslassrohr 1
152 | 910906 Offilter Zusammenbau 1
153 | 910314 O-Ring Dichtung 1
154 | 910025 Oltank 1
155 | 900902 Dampferpolster 1
156 | 910022 Gashebel 1
157 | 910023 Sicherheitsschalter 1
158 | 910503 Schalter-Torsionsfeder 1
159 | 910905 Gasstangen Zusammenbau 1
160 | B422014F Schraube M5x17 1

Das Ersatzteil und Service Center

161 | B502004 Unterlegscheibe 1
162 | 910504 Dampfungsfeder 1
163 | 910231 Platte 1
164 | B345005 Schraube M5x15 1
165 | 910019 Hinterer Handgriff - Rechts 1
166 | 900315 Fluter 1
167 Bremse Zusammenbau 1
168 | 910507 Druckfeder 1
169 | 910223 Bremse Fiihrungsschwert 1
170 | 910032 Zweitpegel 1
171 | 910031 Hauptpegel 1
172 | 910806 Steckstift 3x8.5 2
173 | B700130 Steckstift 1
174 | B345007 Bolzen M5x30 1
175 | 910033 Fihrungsschwert 1
176 | 910225 Ausgleichsgewicht 1
177 | B422021F Schraube ST4x9 1
178 | 910227 Hilse 1
179 | 910505 Torsionsfeder 1
180 | B504005 Unterlegscheibe 5-Zn.D 1
181 | B217003 Mutter 1
182 | 910030 Kettenabdeckung 1
183 | B504006 Unterlegscheibe 1
184 | 910507 Druckfeder 1
185 | 910224 Mutter 2
186 | 910806 Steckstift 3x8.5 1
187 | 910508 Bremsgurt 1
188 | 910226 Spannplatte 1
189 | B422023F Schraube ST4x12 1
190 | 910034 Bremsfederabdeckung 1
191 | B422017F Schraube ST4x13 2
192 | 900907 Stecker 13x16 1
193 | 42090601 Schraubendreher 1
194 | 410017163 Schutz 1
195 | OREGON 160SDEAQO41 F 16' 1
196 | OREGON 91PJ Kette 1
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